
SECTION II TM 55-2210-224-24P

Figure 113.  Oil Pump Assembly.



SECTION II TM 55-2210-224-24P

GROUP 18 ENGINE GROUP, DIESEL

FIG.  113 OIL PUMP ASSEMBLY

1 15434 S-108-A CAPSCREW 7/16-20 X 1 3/4 IN 2
2 15434 S-610 WASHER, LOCK 7/16 5
3 15434 S-142A CAPSCREW 7/16-20 X 4 1/2 IN 3
4 15434 3031434 GASKET, PUMP 1
5 15434 68152 CLIP 1
6 15434 S-1047-A ELBOW, MALE ADAPTER 1
7 15434 AS00401700SS HOSE 1
8 15434 68139 ELBOW, MALE ADAPTER 1
9 15434 3027421 PUMP, LUBRICATING OIL 1

10 15434 3022589 CAPSCREW, CAPTIVE 5/16-18 X 5/8 IN 1
11 15434 146161 WASHER, FLAT 1
12 15434 3012726 PLUG, RETAINER 1
13 15434 145504 SEAL, O-RING 2
14 15434 3010146 SPRING, PRESSURE 1
15 15434 3012529 PLUNGER, PRESSURE REGULATOR 1
16 15434 S-112 CAPSCREW 3/8-16X1 IN 2
17 15434 S-604 WASHER, LOCK 3/8 IN 2
18 15434 204048 PLATE, COVER 1
19 15434 3004242 GASKET, COVER PLATE 1
20 15434 3013786 PLUG, PIPE 3/8 IN 1
21 15434 3022590 CAPSCREW, CAPTIVE 5/16-18 X 1 IN 7
22 15434 3014964 COVER, LUBRICATING PUMP 1
23 15434 69521 BUSHING, COVER 1
24 15434 3014778 GASKET, COVER TO BODY 1
25 15434 179063 PLUG, RETAINER 1
26 15434 3014755 DISC, BYPASS VALVE 1
27 15434 3014754 WASHER, PLAIN 1
28 15434 3014756 SPRING, BY-PASS 1
29 15434 3014965 GEAR, IDLER 1
30 15434 68365 BUSHING, GEAR 2
31 15434 3012531 SHAFT, IDLER 1
32 15434 3014783 GEAR, DRIVE 1
33 15434 204832 GEAR, MAIN DRIVE 1
34 15434 3012532 SHAFT, DRIVE 1

(5)

QTY

(4)

DESCRIPTION AND USABLE ON CODE

(2)

FSCM

(3)
PART

NUMBER

(1)
ITEM
NO.

113-1



SECTION II TM 55-2210-224-24P

FIG 113.  OIL PUMP ASSEMBLY (CONT)

35 15434 183695 KEY, DRIVE SHAFT 1
36 15434 69519 PIN, DOWEL 1
37 15434 3027413 BODY, LUBRICATING PUMP 1
38 15434 69521 BUSHING, PUMP BODY 2

END OF FIGURE

(5)

QTY

(4)

DESCRIPTION AND USABLE ON CODE

(2)

FSCM

(3)
PART

NUMBER

(1)
ITEM
NO.

113-2


